For Parts Call 606-678-9623 or 606-561-4983

RYOBI
BACKPACK BLOWER
MODEL NUMBERS RY08576 AND RY09973
REPAIR SHEET

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

RYOBI BACKPACK BLOWER - MODEL NUMBERS RY08576 AND RY09973

a

D

10

)

0

"/-————_

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BACKPACK BLOWER - MODEL NUMBERS RY08576 AND RY09973

[

The model number will be found on a plate attached to the starter housing. Always mention the model number in all correspondence regarding your
BACKPACK BLOWER or when ordering repair parts.

]

PARTS LIST
KEY PART
NO. NUMBER DESCRIPTION QTY
1 580694001 EIDOW TUDE .ttt e e e e et e e e s ane e e e e s eanseeeeesannseeeeesansaeeeeeanns 1
2 580693001 BEIIOWS .ottt h b e e e e b e e et e e e te e e e e eanre e e e e sanraeeeenaan 1
3 570543001 Straight TUDE (UPPEr TUDE) ....eeieiiiiiieeee ettt e e e e e e e e e e e e e e e e aaaeeeean 1
4 570564001 NOZZIE (LOWET TUDE) ittt ettt e e et e e e s e e e e e e s nraeeeeeaans 1
5 590461001 N g 11 €=l g T o TR 1
6 518253001 N T @0 1Y SRR 1
7 560873001 N 1Y SRR 1
8 900962001 Shoulder Harness ASSEMDIY .......uuiiiiiieeiiicciccceree e e e e s e e e e e e e e e e e s e e e e e eeaeeeeean 1
9 900963001 WRIST HAIMESS ..t e e e e e e e e e e e e e e e e r e e e e e eaeeeeas 1
10 900964001 MESIN BACKING ..ttt e e e e e e e e e e e e e s 1
11 518273002 Throttle Control HANAIE SCIrEW ..........ooeiiiiiiiii e e 1
12 900972001 (@7= o) [ 1= RS 2
13 870174001 * Spark Plug (Champion RCUJBY) ......uuiiiiiiiiiieeeiiiieeeeseeeee e ettt e e s s e s snsae e e s s snseeeasesnsneeeess 1
14 300758006 U I @7 T o 3 N T =Y 0 a1 o | 1
15 570547001 = o o= Tod S 7= o 1= T 1
16 570546001 AV oT= Uil o I K=To] F= (o] =R 3
17 678186002 = A= T g =Y PR 4
18 678109001 SPIING WASKNET ... e e e e e e e s e e e e 4
19 678190002 B o 1ot UL 2 ) SRR 4
20 940627004 Starting INSTrUCIONS LAl ........ueiiiiieieee e e e e e e e e e an 1
21 940627007 STArtiNG LaDEI ... 1
22 940627006 A o TS ) €= U s G - o = SRR 1
23 940627005 L= Taa Tl e = o= PRSP PPPP 1
24 308645001 [T o T3] = s o] o R SRS 3
25 580692001 Throttle Control HaNdIe TUDE ....coiiiiieiie e 1
26 518481001 T 1= o1V PSPPSR 1
987000083 Operator’s Manual
1-15-07
(REV:00)

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

f RYOBI BACKPACK BLOWER - MODEL NUMBERS RY08576 AND RY09973

F——11
|E‘ﬁ'-|—13
—5—14
—1|
b—15
19
Pl
PEAS
177~
A %‘4’4 y SEE
Y FIGUREB 37

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BACKPACK BLOWER - MODEL NUMBERS RY08576 AND RY09973

[

The model number will be found on a plate attached to the starter housing. Always mention the model number in all correspondence regarding your
BACKPACK BLOWER or when ordering repair parts.

KEY

4
Co~NorWON= O

WWWWWNMNDMNPDMNDMNDMNDMNDNDNDND = = 4
AUON-2O0OOCONODOARARWOUN-LO0OOCONOOORAWN-=O

PART
NUMBER

518266001
518170001
660349001
290702001
660347001
638027001
300748016
290178008
900955003
638183001
660342001
660665001
660351002
630002021
640570016
900711006
518329001
660344003
308004001
660351001
308342005
660674001
518324001
308430001
900711003
308428003
660734001
638133003
518130002
300780002
660346001
290703001
518268001
650026002

PARTS LIST (FIGURE A)

DESCRIPTION QTY
Outer Volute HOUSING ....covviiiiiieiiiiiieees e, 1
Vacuum Door HINge ......coooiiiiiiiiceeeeees e, 1
Screw (M4 X 22 MM) cooooeeiecieeieeeee e e eeeeeeens 2
Lead ASSEMDIY ...ccoeveeeeeeeeeee 1
Screw (M5 X 50 MM) .o 2
Heat Shield .......cceeveiiiiiiiee e 1
Muffler Assembly ........ccoooeiiviiiieeeeee, 1
Coil & Boot Assembly.......cccccuveemreeeeeeeeeeeeeeenns 1
Heat Shield .......cooviiiiiiiiie e 1
Gasket MUFIEr .......eeevviiiiee e 1
Screw (M5 X 22 MM) cccooeeiiiieieeeeee e eeeeieens 2
Screw (#8-14 X 16.3 MM) ....uuvvriiiiieieeeee e 4
Screw & Washer (M5 X 10 mm)......ooccveeveennnnnn. 2
Plate for Cylinder ........coooevriiiiiiiee e 1
(@319 T =Y U 1
Insulator Gasket .........ccoeevviiieiiiiiiiee e 1
TSI =1 (o 1
Screw & Washer (M5 X 31 mm)......ccccceeeeennnnen. 2
Pulley Assembly .....ccooveeiiiiieee e 1
Screw (M5 X 16 MM) cooeveeiieeeeeeee e 4
Fuel Tank Assembly (Inc. Key No. 39)............... 1
Screw (#10-14 X 7/8 iN.) ceveiiviieee e 10
Engine Shroud HousiNg ......ccccvveeeeeeeeeeiiiccinns 1
Starter ASsembly ...oooeeeieiiiiie e 1
Carburetor Gasket...........oooeciiiieieieieeeeeeeee 2
CarbUretor ..o 1
Screw (M4 X 1.75 X16 mm Pan Hd.).................. 1
Clip-throttle Cable .........ccoeeecciiiieieeeeee e 1
Air BoX Base......ccooeeiiiiiieeieeeee e 1
Primer Assembly.........ooooiiiiiiie e 1
Screw (M5 X 60 MM) ..ccooeiiiieeeeeeee e e 2
Lead Assembly (Red).......cccoovmimmieeeeeeeeeceicenns 1
Vacuum DOOF ... 1
HINGE PiN .. e 1

KEY
NO.

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

PART
NUMBER

690700001
690699001
570574001
308026003
300758006
900709001
518265001
690688001
678117001
290703002
678128002
640574001
518210002
570624001
678171002
308345001

760363003
308068002
300749004
518270001
678108001
570544002
660629001
518273002
518255001
678124001
660759002
678126001
120900017
518150001
678125001
660666001
518160001

DESCRIPTION QTY
Clip-hose (Id 4.9) ....oovieiiiiiiieeeeeee e 1
Clip-NOSE ..t 2
Tubing Rubber..........oooviiiiiee e, 1
Cable AssemDbly ..., 1
Fuel Cap ASSEMDBIY ......ooevviiiiiieeieeeee e 1
Cylinder Gasket .......couovcieieiiiiiiieeeeeeeee e, 1
24.5 Cc Blower Fan.......ccocveiiiiiene e, 1
Key Woodruff (S43C) .....ccoviiiieiieieiieeee e 1
Vacuum Door Hinge Spring........ccccceeveiveeeenenns 1
Lead Assembly (BIack) .......cccceeeeeeeeeeeeeeiiiccninnns 1
Retaining Washer NUut..........ooovviieiiiiiiiiiiieeeee, 1
Fly-wheel Assembly.........ccoooiiiiiiiiiiiiiieeeee 1
Corrugated TUDE ........oocvereeiiiieeee e 1
Rubber Grommet........ccccovviiiiiiiiieee e 1
WaSher (2 Mm)....cueeeeeeieeeee e 1
Control Assembly (Inc. Key Nos. 12, 32, 38, 44,
47,51, 57-59 and 63-67) .....c.ceerceerriieeiieeneieenn 1
SWItCH e 1
Crank Shaft EXtension .......cccocceeeriiiiiieee e, 1
Crankcase ASsembly ........ccoeiieeereniiieeee e, 1
Housing Inner Volute ..........cccceeiiiiiieiiniiieeene 1
Square NUE ....covveeieee e 2
Vibration Isolator...........cccceeeeeeiiiiiiiieeeeee, 4
Screw (#10-14 X 25 MM) .eeeviiiiiiiiieieee e, 1
KNOD <. 1
THQQEN et 1
Bushing Sleeve..........oooeecciiiiiiiieeee e 4
Screw (M5 X8 mm Cap HA.) ....oeevveviiiiiiien, 4
Washer-fan Spacer.......ccccoiviiiiiiiiiiiieiiiieeeeee 2
Handle Assembly........coooeriiiiiiiiiieceee e, 1
Trigger LOCK..coeeeeeee e 1
WaShEr ..coiiiiiiei e 1
Screw (#8-14 X' 50 MM) ..o 1
CrulSE LEVET...cccoeeeieee e 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BACKPACK BLOWER - MODEL NUMBERS RY08576 AND RY09973

The model number will be found on a plate attached to the starter housing. Always mention the model number in all correspondence regarding your
BACKPACK BLOWER or when ordering repair parts.

<
1 \@\ 5
2//@\ \\g 2
4 <57

T~
. _ 6

G
Figure B \/

PARTS LIST (FIGURE B)

KEY PART
NO. NUMBER DESCRIPTION QTY
1 690691001 LT3 A T SRR 2
2 690687001 L2 TS T RS 2
3 690161002 PiISTON RING ittt e e s e e e e e e e e e e nn e e e e e e e e e e ean 1
4 690686002 LY=o | 1= 1= T o o SRR 1
5 640920002 ] (] ISP 1
6 620301001 1S (oo N o PP 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




